
Assembly Instruction
� 	Read before installation!

Instruction for sun visor fitting
�1203	 Cover collar	 8	pcs 
1035	 Washer 6x18mm	 8	pcs 
1009	 Screw M6x30mm	 8	pcs 
1073	 Nut M5	 2	pcs 
1003	 Nylok nut M6	 8	pcs 
1211	 Rubber washer 6mm	 8	pcs 
1013	 Washer M8x17	 6	pcs 
3689/90	 Center bracket	 1	pair 
1018 Screw M5x25mm	 2	pcs

1202	 Cover hat	 8	pcs 
1204	 Gasket	 4	pcs 
1010	 Screw M6x20	 4	pcs 
1074	 Washer M5	 2	pcs 
1212	 Rubber washer 3mm	 8	pcs 
1044	 Hexacon screw M8x25	 6	pcs 
3687/8	 Sidebracket	 1	pair 
3691	 Center tube bracket	 1	pc 
5138A	 Plastic part	 1	pc

EN

Do you need help?
helpdesk.dieseltechnic.com www.dt-spareparts.com

DB9168 · Rev. 1.0 / 02.03.2020 · Classification: public


